
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Project Manager – Civil Works 
Manven Projects LLP, Islamabad 
NovaCare Hospital Private Limited DHA - Phase 5, Sector D.  
 

Reference # CED/TFL 5309 (Dr. M Kashif)     Dated: 05-07-2024 
Reference of the request letter # Maven/NovaCare/EPS/Strands/03  Dated: 03-07-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  18-07-2024 
Gauge length  600 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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1 
12.70 
 (1/2”) 

780.0 783.0 18300 179.52 20200 198.16 198 >3.50 xx 

- - - - - - - - - -   

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only one sample for Test 

  
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Project Manager – Civil Works 
Manven Projects LLP, Islamabad 
NovaCare Hospital Private Limited DHA - Phase 5, Sector D.  
 

Reference # CED/TFL 5309 (Dr. M Kashif)     Dated: 05-07-2024 
Reference of the request letter # Maven/NovaCare/EPS/Strands/03  Dated: 03-07-2024 
  
 
Graph (Page – 2/2) 

 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Deputy General Manager Projects 
Habib Rafiq Engineering (Pvt.) Limited 
Construction of Sky Gardens Tower, Lahore 
 

Reference # CED/TFL 5338 (Dr. M Kashif)     Dated: 11-07-2024 
Reference of the request letter # HRLE/SKG/2021/063   Dated: 11-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  18-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 4.179 32 31.77 1.25 1.228 36000 53000 63492 64590 93475 95100 1.30 16.3  

2 4.123 32 31.55 1.25 1.212 36600 54200 64551 66560 95591 98600 1.50 18.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
32mm Dia Bar Bend Test Through 180º is Satisfactory (3) 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of DHA-AWT Land Adyala (RVS Ph-IV) 
(WMI) 
 

Reference # CED/TFL 5340 (Dr. M Kashif)     Dated: 12-07-2024 
Reference of the request letter # 4592/103/DHA-AWT/FM/102/42  Dated: 11-07-2024 
 
Tension Test Report (Page -1/5) 
Date of Test  18-07-2024 
Gauge length  600 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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clause (6.3) 
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1 
12.70 
 (1/2”) 

780.0 784.0 17400 170.69 19500 191.30 198 >3.50 25506 

2 
12.70 
 (1/2”) 

780.0 783.0 17800 174.62 19800 194.24 199 >3.50 25507 

3 
12.70 
 (1/2”) 

780.0 783.0 17800 174.62 20100 197.18 198 >3.50 25508 

4 
12.70 
 (1/2”) 

780.0 780.0 17500 171.68 19300 189.33 199 >3.50 2559 

- - - - - - - - - -  

- - - - - - - - - -  

Only four samples for Test 

  
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
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Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of DHA-AWT Land Adyala (RVS Ph-IV) 
(WMI) 
 

Reference # CED/TFL 5340 (Dr. M Kashif)     Dated: 12-07-2024 
Reference of the request letter # 4592/103/DHA-AWT/FM/102/42  Dated: 11-07-2024 
 
 
Graph (Page – 2/5) 

 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of DHA-AWT Land Adyala (RVS Ph-IV) 
(WMI) 
 

Reference # CED/TFL 5340 (Dr. M Kashif)     Dated: 12-07-2024 
Reference of the request letter # 4592/103/DHA-AWT/FM/102/42  Dated: 11-07-2024 
 
 
Graph (Page – 3/5) 

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of DHA-AWT Land Adyala (RVS Ph-IV) 
(WMI) 
 

Reference # CED/TFL 5340 (Dr. M Kashif)     Dated: 12-07-2024 
Reference of the request letter # 4592/103/DHA-AWT/FM/102/42  Dated: 11-07-2024 
 
 
Graph (Page – 3/5) 

 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of DHA-AWT Land Adyala (RVS Ph-IV) 
(WMI) 
 

Reference # CED/TFL 5340 (Dr. M Kashif)     Dated: 12-07-2024 
Reference of the request letter # 4592/103/DHA-AWT/FM/102/42  Dated: 11-07-2024 
 
 
Graph (Page – 5/5) 

 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Chairman 
Eagle Developers 
Dream Galleria, Dream Gardens, Lahore. 
 

Reference # CED/TFL 5343 (Dr. M Kashif)     Dated: 15-07-2024 
Reference of the request letter # Nil      Dated: 15-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  18-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

 
(i

n
ch

) 
 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.393 3 0.384 0.11 0.116 4500 5400 90200 85830 108200 103000 0.75 9.4  

2 0.392 3 0.383 0.11 0.115 4500 5400 90200 86110 108200 103400 0.70 8.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Deputy General Manager Projects 
Habib Rafiq Engineering (Pvt.) Limited 
Construction of Sky Gardens Tower, Lahore 
 

Reference # CED/TFL 5344 (Dr. M Kashif)     Dated: 15-07-2024 
Reference of the request letter # HRLE/SKG/2024/Kamran Steel/151 Dated: 15-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  18-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.398 10 9.80 0.12 0.117 4100 5400 75324 77290 99207 101800 0.90 11.3  

2 0.367 10 9.41 0.12 0.108 3500 4700 64301 71490 86347 96000 1.10 13.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Dia Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Dy Dir Infra 
Defence Housing Authority, Gujranwala 
“Main Boulevard Extension (RD 17+32 to 82+62)” 
   

Reference # CED/TFL 5345 (Dr. M Kashif)     Dated: 15-07-2024 
Reference of the request letter # 111/3/DD/RS/Lab/MBE/578  Dated: 11-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  18-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.370 3 0.372 0.11 0.109 3300 5100 66200 66810 102200 103300 1.20 15.0 

2 0.375 3 0.374 0.11 0.110 3500 5200 70200 70080 104200 104200 1.20 15.0 

- - - - - - - - - - - - - - S
iu

ra
j 

St
ee

l  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
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Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Infrastructure Development at Chahar Bagh Under Ravi Riverfront Urban Development 
Project. 

 
Reference # CED/TFL 5347 (Dr. M Kashif)             Dated: 15-07-2024 
Reference of the request letter # 4559/13/MAA/09/364  Dated: 01-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  18-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615  

(Kamran Steel) 
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1 0.362 3 0.368 0.11 0.107 3500 5000 70200 72410 100200 103500 1.20 15.0 04 

2 0.367 3 0.370 0.11 0.108 3400 5000 68200 69530 100200 102300 1.30 16.3 131 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and two samples for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

#3 Bar Bend Test Through 180º is Satisfactory 
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Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

  
To, 

M/S Wasif Ali & Associates 
Lahore 
(Fatima Memorial Hospital Tower, New Lift and Bridge.) 
 

Reference # CED/TFL 5351 (Dr. M Kashif)     Dated: 15-07-2024 
Reference of the request letter # 0027     Dated: 15-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  18-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.358 3 0.366 0.11 0.105 3300 4400 66200 69150 88200 92200 1.10 13.8 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - - 

M
ug
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el
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory   
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Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Dy Dir Dev 
Defence Housing Authority, Gujranwala 
“Sports Arena.” 
   

Reference # CED/TFL 5352 (Dr. M Kashif)     Dated: 15-07-2024 
Reference of the request letter # 111/3/DD/Dev/ESAC-06/80  Dated: 03-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  18-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.371 3 0.373 0.11 0.109 3200 5200 64200 64590 104200 105000 0.90 11.3 

2 0.376 3 0.375 0.11 0.110 3300 5100 66200 65880 102200 101900 1.10 13.8 

- - - - - - - - - - - - - - M
ar

k
ho

r 
S
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el

  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu 
Sabu Interchange, Lahore, Package – II (km 3+650 to km 7+300) 

 
Reference # CED/TFL 5353 (Dr. M Kashif)     Dated: 15-07-2024 
Reference of the request letter # 3772/103/NBI(P-II)/MWA/04/425 Dated: 03-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  18-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
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t 
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(in2) 
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Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
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r.
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) 

N
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al
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) 

A
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u
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) 

N
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(kg) (kg) 

N
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A
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u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.377 3 0.376 0.11 0.111 3600 5200 72200 71610 104200 103500 1.10 13.8 

2 0.379 3 0.377 0.11 0.112 3400 5100 68200 67180 102200 100800 1.20 15.0 

- - - - - - - - - - - - - - A
zi

z 
S

te
el

 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory   

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

  

Ref: CED/TFL/07/5354                                                     Dated: 18-07-2024 

Dated of Test: 18-07-2024 
 
To 

Deputy Director (QCD) 
Water and Sanitation Agency 
Faisalabad 
(M/s Hadier RCC Pipe Manufacturing Factory, Satayana Road,  Faisalabad.) 
 

Subject: - CALIBRATION OF HYDRAULIC JACK WITH GAUGE  
                   (MARK: TFL/07/5354)   
 Reference to your Letter No. 261/DD(QCD)/WASA/2024, Dated: 11/07/2024 on the 
subject cited above. One Hydraulic Jack with Gauge as received by us has been 
calibrated. The results are tabulated as under: 
         
                  Total Range          :                    Zero  -                   70 (Ton) 
         Calibrated Range :                    Zero  -                   60 (Ton) 
 

Hydraulic Jack Reading 
(Ton) 

5 10 15 20 25 30 35 40 45 50 55 60 

(kg) 4800 8600 12100 16100 19300 23200 27000 30600 34500 38200 41800 45600 
Calibrated Load  

(Ton) 5.3 9.5 13.3 17.7 21.3 25.5 29.7 33.7 38.0 42.1 46.0 50.2 

         1000 Kg = 1.1011 Ton  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Cost Control Engineer 
Sufi City 
Construction of Sufi City Housing Society, Mandi Bahaud Din. 

 
Reference # CED/TFL 5371 (Dr. Asad Ali)     Dated: 22-07-2024 
Reference of the request letter # SUFI /2024/CE/10    Dated: 19-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  22-07-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
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Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
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u
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(i
n
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) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.385 3 0.380 0.11 0.113 3380 5050 67800 65760 101200 98300 1.20 15.0 

 

2 0.386 3 0.380 0.11 0.113 3360 4940 67400 65260 99000 96000 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory   

  

 
  


